
 
 

  THE EFFICIENCY OF NAIROBI’S KARIOBANGI WASTEWATER TREATMENT 

PLANT 

 

                                                                                                                                                                                    

 

 

BY 

 

 

 

                                                                                                                                                                                                                                                                                                                                                                                                                                 
[...]
which can be released into a receiving watercourse without causing any grave impacts. The 

receiving water bodies have diverse water quantities and qualities and thus will have different 

thresholds. Pollution Loading Points (PLP) may be used to estimate or establish thresholds for 

each category of effluent to be discharged. The threshold may be expressed as tolerance or range 

in percentage or PLP. For example, a discharger within the 100 PLP may be allowed a tolerance 



31 
 

of 20 % of PLP, hence 120 PLP. The discharger’s threshold will be 0-120 PLP since it is a low 

impact Class. On the other hand, a discharger within the 10000 PLP is allowed a tolerance limit 

of 0 % as shown in Table 2.7. This is so because such a facility is likely to cause very high 

impacts to a water resource into which it discharges (WRMA, 2009). 

Table 2.7: Threshold tolerance range  

Pollution loading points Potential Impact Threshold /Tolerance range (%) 

0-200 Low 20 

201-1600 Moderate 10 

1601- 4000 High 5 

4001-10000 Very high 0 

Source: Water resources Management Authority effluent discharge thresholds 2009 

2.4 WASTEWATER TREATMENT PROCESS   

The initial processes in wastewater treatment, starting from the gathering systems to the gravel 

tanks, is used with the aim of removing the wreckage which are most likely to disturb the flow 

and subsequently break the gears used in the afterward purification process of wastewater. The 

processes are mainly four but the first two are usually employed. The processes include; primary 

treatment, secondary treatment, tertiary treatment and advanced treatment. 

2.4.1 Primary Treatment 

Primary stage entails physical process which involves mechanical screening, grit removal 

followed by sedimentation process aimed at simultaneous elimination of oil & fatty acids, 

settleable, suspended and solids that float like paper bags and related plastics. Biochemical 

oxygen demand (BOD) and nutrients (N and P) are also taken out though to a small extent. 

Examples of the facilities used in the primary stage include bar or bow screen, primary 

sedimentation, pH neutralization and Imhoff tanks. Both primary and secondary treatment stages 

generate at a volume not more than 0.5 % of the wastewater (Bayer and Lanxess, 2010). 

 

 



32 
 

2.4.2 Secondary Treatment 

Secondary treatment is the second stage. Here biodegradable organic matter and organic nitrogen 

are converted to carbon (IV) oxide, water, and nitrates through aerobic and/ or anaerobic 

microbial processes. Waste stabilization ponds, activated sludge, aquaculture, rotating bio-discs, 

trickling filters and constructed wetlands are typical examples of secondary treatment processes 

(Qasim, 1994). 

2.4.3 Tertiary Treatment 

Tertiary treatment is intended to get rid of nutrients, total nitrogen consisting of organic nitrogen 

and sometimes ammonia nitrogen and total phosphorus encompassing particulate and soluble 

phosphorus passed over from the secondary effluent. Tertiary treatment provides additional 

removal of SS and BOD reduction. Basically, tertiary treatment is aimed at controlling 

eutrophication in sensitive surface waters and some re-use schemes. Examples include 

constructed wetlands, aquaculture, chemical precipitation, denitrification and nitrification, 

disinfection among others (Jern, 2006). 

2.4.4  Advanced Treatment 

Advanced wastewater treatment uses additional processes beyond those used conventionally to 

prepare wastewater for direct reuse for industrial, agricultural, and municipal purposes. The 

advanced treatment processes target specific contaminants. Examples of state of the art 

techniques usually employed include reverse osmosis, electro dialysis, selective ion exchange, 

hyper-filtration, chemical treatment and detoxification. Figure 2.1 gives a diagrammatic 

summary of the conventional wastewater treatment process in which wastewater flowing into the 

treatment plant is first subjected to pre-treatment where scum is removed. From pre-treatment 

stage the water passes through the primary stage where the debris are removed.  The water is 

then aerated on its way to the secondary stage where biodegradable organic matter and nitrogen 

are converted to carbon dioxide, water and nitrates. The sludge removed from the secondary 

stage is then digested to produce biogas which provides energy used to run the plant. The sludge 

residues are then dried and transported away where it is used as fertilizers (EPA, 1994). 



33 
 

   

Figure 2.1: Diagrammatic representation of the wastewater treatment process 

2.4.5 Inhibition in Biological Treatment 

The performance of a wastewater treatment plant is dependent upon several factors one of which 

is the action of micro-organisms coupled with metabolism which are normally influenced 

drastically by the existence of venomous materials in the raw wastewater. Constituents of the 

wastewater undergoing treatment usually dictate the degree to which inhibition is likely to be a 

threat to a wastewater treatment plant. A good number of substances including but not limited to 

organic and inorganic solvents, heavy metals and biocides can inhibit the biological activity in 

the treatment plant (EPA, 1997). 

Acute and chronic toxicities are the two forms of toxicity that can occur within a treatment plant. 

Severe toxicity arises when the amount of toxic substances in the wastewater is sufficient enough 

to deactivate the biological action. On the other hand, chronic toxicity takes place at slow pace; 

more than days or weeks leading to process breakdown owing to a steady buildup of toxic 

substances in the biomass (Mittal, 2011). Industrial discharges may as well pose toxic effect to 

the micro-organisms. This toxicity is determined by respiration inhibition which is a reduction in 

the O2 consumption rate. The measurement resulting from this process should be relied upon in 

circumstances where the treatment plant could be subject to distress loads of toxic sbstances 

(EPA, 1997). The biological activity in a plant can also be affected by temperature and pH either 

http://en.wikipedia.org/wiki/File:ESQUEMPEQUE-EN.jpg


34 
 

individually or in combination. Other stuff such as oils, fats, grease and hair can also affect the 

operation of mechanical plant (Al-Layla et al, 1980). 

2.5 NATURAL ALTERNATIVES TO CONVENTIONAL WASTEWATER 

TREATMENT  

2.5.1 Aquatic Floating Plant System: 

The living machine 

Living Machines in Figure 2.2 consists of a chain of tanks containing plants and some micro-

organisms therein, wastewater is then made to flow through the tanks and in the process get 

treated naturally. This arrangement imitates wetland ecosystem to clean the wastewater even 

though, it needs small amount of space and does the cleaning process more effectively than 

wetland since it is possible to control the conditions. This therefore makes them to be more 

idyllic as the micro-organisms are exposed to extra oxygen compared to a wetland because air is 

bubbled through the tanks. A number of Living Machines do generate some valuable by-products 

which include methane gas, edible and decorative plants and fish (Todd, 1994). It is a method 

worth using as the operation cost is at minimal.  

 

Source:www.livingroutes.org 

Figure 2.2: The living Machine  

 



35 
 

Restorers 

Restorers refer to a set of floating plants and some organisms which carry out the cleaning of the 

water. They, as shown in Figure 2.3 may be used to treat contaminated lakes or wastewater 

through constructing artificial ponds.  The plants provide oxygen required by the microorganism 

to respire. As these organisms respire they consume any organic matter present in the water thus 

cleaning it. 

 

Source: Ocean Arks International 

Figure 2.3: Restorers 

2.5.2 Ecoparque 

An Ecoparque refers to an amalgamation of a wastewater treatment plant and a park. An 

Ecoparqué as shown in Figure 2.4 treats the wastewater generated from a neighborhood without 

use of any chemicals. Wastewater enters the park through gravity and microcriba filter out bigger 

macrobiotic material, composted with the help of tiger worms and then re-used in Ecoparqué.  

The cleaning process entails settling out of solids using a clarifier whilst biofilters which are 

huge tanks filled with bacteria colonies treat the water. The treated water is re-circulated   

through the biofilters until it is of the required standards before being released to the entire park 

for irrigation purposes (Bedar, 2000). One of the significant characteristics of an ecoparque is 

that small decentralized wastewater treatment units can be successfully used to serve households 

in groups and the resultant water reused for other functions such as irrigation.  The nutrients can 

be retained in the water if the plants being irrigated can make use of them (Bedar, 2000).  



36 
 

 

Figure 2.4: Ecoparque  

2.6 KARIOBANGI SEWERAGE TREATMENT WORKS 

Built in 1961 and extended in 1963, Kariobangi sewage treatment works is a conventional plant 

(biological filters) with an in-built methanation unit. The treatment involves screening, grit 

removal, primary sedimentation, biological filtration and secondary sedimentation. The plant is 

located in Nairobi City County, Kamunde Road off Outer Ring Road behind Kariobangi Light 

Industries. The plant was to be constructed in four stages of 16,000 m3/d to ultimately treat a 

design dry weather flow (DWF) of 64,000 m3/d.  Only two stages of the works so far have been 

developed giving a DWF capacity of 32,000 m3/d, and a hydraulic storms capacity of 96,000 

m3/d (Howard, 1985). Currently, the plant discharges about 8,000 m3 per day of wastewater to 

the Nairobi River system, about 7 km downstream and North-East of the city centre. The plant 

receives wastewater from the city’s sewerage network. Figure 2.5 shows the treatment process of 

Kariobangi Sewerage Treatment Works. The incoming water is passed through bar racks then to 

the grit chamber so as to remove debris. Wastewater free from large debris is then passed 

through primary clarifier to the trickling filter then to the secondary clarifier before discharge. 

The resultant sludge is digested to generate biogas used to run the generator, boiler and the 

incinerator with the final waste dried and sold to farmers specifically those having large tree 

plantations. 

 

 



37 
 

 

 

 

              

 

            
 Influent   Bar               Grit             Primary               Trickling          Secondary   

  Racks            chamber            clarifier  Filter           Clarifier 

 

 

 

 

 

         Recirculation 

 

 

      Primary  

                                                                                               Digester  

 

 

 

 

      Secondary  

      Digester  

 

 

      

      Drying  

      Bends  

 

 

 

 

 

        Dry  

      Sludge  

 

 

 

 

Key 

  Methane Gas  

  Decanted wastewater 

             Re-circulated wastewater 

  Humus sludge 

  Sludge 

  Influent  

                        Effluent 

Figure 2.5:  Flow chart showing the wastewater treatment process at KSTW 

 

Recirculati

on Pump 

House 

Decant Pump      

House 

Gas Holder 

Generator 

Boiler 

Incinerator 

Gas Burner 

Sludge Pump     

House 



38 
 

2.6.1 The inlet works 

Sewage entering the inlet works passes through a relatively widely spaced raked screen, then a 

fine raked screen through a constant velocity grit channel. Screening is undertaken to remove 

floating materials, rags and solids which would cause blockage of pipes and damage the plant. 

During heavy rains the influent capacity exceeds the plant’s optimal treatment capacity.   During 

this period excess incoming wastewater is channeled to Ruai Treatment Works while some find 

their way directly into the river untreated. Figure 2.6 shows the inlet point at Kariobangi 

Treatment Works. 

 

Figure 2.6: The Kariobangi Treatment Works Inlet 

2.6.2 The Clarifier 

Water from the inlet is then directed to the primary clarifier from where sludge is removed and 

pumped to the sludge digestion tanks. The relatively clear water free from heavy sludge presence 

is then transferred to the secondary clarifier for further screening. In this case the secondary 

clarifier was dysfunctional and therefore the water was moved to the filter. A clarifier at work is 

shown in Figure 2.7. 



39 
 

 

Figure 2.7: Kariobangi Treatment Works Clarifier  

2.6.3 Sludge Digestion Tanks 

The sludge leaving the clarifier is directed to the sludge digestion tanks located approximately 50 

metres away from the clarifier. Formally, biogas would be produced from these digestion tanks. 

But currently the tanks experience leakages as well as unfavorable conditions to produce biogas. 

The biogas was to provide energy sufficient to run the plant. The sludge from the tanks is 

therefore, dried and sold to farmers especially those doing commercial tree plantations. Figure 

2.8 shows the sludge digestion tanks.  

 

Figure 2.8: Sludge Digestion Tanks at Kariobangi Treatment Works 
 



40 
 

2.6.4 The Filters 

The plant consists of both circular and rectangular filters. The filters as show in Figure 2.9 were 

gravel filled. Water is passed on top of these filters then allowed to flow downwards via gravity 

as filtration takes place.  

 

Figure 2.9: One of the filters at Kariobangi Treatment Works  

2.6.5 The Outlet 

Once water has been filtered it passes to the outlet where it is then discharged into Nairobi River. 

The outlet area needed some renovation as the security metals have been eaten away through 

corrosion. These made them to pose high health risk as chances of one falling into the deep 

trenches were high. Figure 2.10 shows the outlet. 

 

Figure 2.10: The Kariobangi Treatment Works outlet 



41 
 

2.6.6 Activities within the Plant 

Wastewater from the treatment plant is used for agricultural purposes. There was small scale 

farming of kales within the treatment plant as shown in Figures 2.11 and 2.12. The study found 

out that raw sewage water was being used to water these vegetables. Figure 2.13 shows kale farm 

around a decommissioned clarifier with some water inside it a clear indication that the water 

could be used to irrigate the Kales. It was apparent that serious health problems await the 

consumers and the community around the plant as well as the larger population of Nairobi as 

these harvests often find their way into various retail markets within the city. 

 

Figure 2.11: A farm containing Kales          Figure 2.12: Land preparation for kale planting 

There were also people who would collect some useful wastes such as pieces of metals carried 

along by the wastewater. This activity seemed very vital to the people around as there was ready 

market emanating from the numerous cottage industries within the vicinity of the plant.  

As mentioned earlier, there were many cottage industries ranging from welders of simple 

household items to machines such as the weighing scale. There were also paint making 

industries. 



42 
 

 

Figure 2.13: Cowpea farm around a decommissioned clarifier 

2.6.7 State of the Plant 

Several facilities within the plant were not operational. Figure 2.14 and Figure 2.15 show 

pictures of unused clarifiers, some with stagnant wastewater while others were empty and no 

longer used. Several filters were also abandoned or got damaged and have never been repaired. 

The sludge digesting tanks were not spared either. They were characterized by leakages making 

biogas production impossible. The filters both rectangular and circular ones were not in use any 

more.  Some of the circular filters were being used as sludge drying beds. 

 

Figure 2.14: Decommissioned clarifier with water   Figure 2.15:  Decommissioned clarifiers                    


